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Report No.: FCC022022-0616RF2(a)

RF TEST REPORT

FCC ID: WPZ-FVPRO

According to

47 CFR FCC Part 15, Subpart E(Section 15.407)

Equipment
Model No.
Trademark

Product No.

Applicant

ANSI C63.10:2013

Body Worn Camera

FirstVu PRO

Digital Ally

20220218001974

Digital Ally, Inc.

14001 Marshall Drive Lenexa, Kansas 66215 United States

* The test result referred exclusively to the presented test model /sample.

*  Without written approval of TIRT Inc. the test report shall not reproduced
except in full.

+ Test Date: 2022.02.07-2022.03.16
* Receipt date: 2022.02.07

Lab: Beijing TIRT Technology Service Co.,Ltd Shenzhen

Add: 101, 3 # Factory Building, Gongjin Electronics Shatin Community, Kengzi Street,

Pingshan District, Shenzhen, China
TEL: +86-0755-27087573
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History of this test report
Original Report Issue Date: 2022.04.22
® No additional attachment

O Additional attachments were issued following record

Attachment No. Issue Date Description
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1. General Information

1.1 Applicant

Digital Ally, Inc.

14001 Marshall Drive Lenexa, Kansas 66215 United States

1.2 Manufacturer

Digital Ally, Inc.

14001 Marshall Drive Lenexa, Kansas 66215 United States

1.3 Factory

Digital Ally, Inc.

14001 Marshall Drive Lenexa, Kansas 66215 United States

1.4 Basic Description of Equipment Under Test

ltems Description
Equipment Name Body Worn Camera
Model Number FirstVu PRO
Trademark Digital Ally
Adapter Model: AS1201A-0502000USU
Input: 100-240V~50/60Hz 0.35A MAX
Power Supply Output: 5V 2000mA

Battery Model: A213A
3.8V 3450mAh 13.11Wh

Operating Temperature

-30~50C

EUT Stage

O Product Unit @®Final-Sample

Operating Band

5150MHz ~5250MHz @ IEEE 802.11a/n/ac(20MHz)
5250MHz ~5350MHz @ |EEE 802.11n/ac(40MHz)
5725MHz ~5850MHz ®|EEE 802.11ac(80MHz)

Product Type

IEEE 802.11a: WLAN (1TX, 1RX)
IEEE 802.11n: WLAN (1TX, 1RX)
IEEE 802.11ac: WLAN (1TX, 1RX)

Nominal Bandwidth

20MHz / 40MHz / 80MHz

Modulation

IEEE 802.11a: OFDM (BPSK / QPSK / 16QAM / 64QAM)
IEEE 802.11n: (BPSK/ QPSK/ 16QAM / 64QAM)
IEEE 802.11ac: (BPSK/ QPSK/ 16QAM / 64QAM / 256QAM)

Data Rate (Mbps)

IEEE 11a mode : OFDM (6/9/12/18/24/36/48/54)
IEEE 11n mode : MCS0~MCS7

IEEE 11ac mode : MCS0~MCS7
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Type of Device

Client device without Radar detection

TPC Function

With TPC

Without TPC

Beamforming Function

With Beamforming

Without Beamforming

DFS Function

5250MHz ~5350MHz

O|l@ 0|0

(Client devices)

5470MHz ~5725MHz

Channel Information

Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
5150-5250 5180-5240 36-48
802.11a /n /ac

5250-5350 5260-5320 52-64
(20MHz)

5725-5850 5745-5825 149-165

5150-5250 5190-5230 38-46

802.11n /ac

5250-5350 5270-5310 54-62
(40MHz)

5725-5850 5755-5795 151-159

5150-5250 5210 42
802.11ac

5250-5350 5290 58
(80MHz)

5725-5850 5775 155

1.5 Antenna Information
Ant. Brand Model Name | Antenna Type Connector Gain (dBi)
1 N/A N/A PIFA N/A -2.5
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2. Summary of Test Results

2.1 Summary of Test Iltems

47 CFR FCC Part 15, Subpart E

Test item FCC Clause Results Remarks
15.207
AC Power Conducted Emission Pass Meet the requirement of the limit
15.407(b)
15.205(a)
Radiated Emission 15.209(a) Pass Meet the requirement of the limit
15.407(b)
Antenna Requirements 15.203 Compliance See Note 1
Transmission in the Absence of
15.407 (c) Compliance See Note 2
Data
15.407(a)
Spectrum Bandwidth Pass Meet the requirement of the limit
15.407(e)
Conducted Power 15.407(a) Pass Meet the requirement of the limit
Power Spectral Density 15.407(a) Pass Meet the requirement of the limit
Frequency Stability 15.407(g) Pass Meet the requirement of the limit
Dynamic Frequency Selection
15.407(h) Pass Meet the requirement of the limit

(DFS)

Note: NA denotes Not Applicable in this part

Note 1: The EUT has one internal antenna arrangement for WiFi which was permanently attached
and the antenna gain is -2.5 dBi, Impedance is 50Q fulfill the requirement of this section. Please refer
to the product photos.

Note 2: During no any information transmission, the EUT can automatically discontinue
transmission and become standby mode for power saving. the EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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2.2 Application of Standard

47 CFR FCC Part 15, Subpart E
KDB 789033 D02 General UNII Test Procedures New Rules v02r01

KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02

KDB 905462 D03 UNII Clients Without Radar Detection New Rules v01r02

ANSI| C63.10:2013

2.3 Test Instruments

Calibrated
No. Equipment Manufacturer Type No. Serial No. allmrteill ©
1 EMI Receiver Rohde&Schwarz ESCI 1166.5950.03 2022/11/16
2 AMN Rohde&Schwarz | ENV216 | 3560.6550.05 | 2022/11/09
3 AMN Schwarzbeck | NSLK8127 #829 2022/11/09
4 ECSIRF INRF | Rohdesschwarz | RP-X1 \ 2022/11/18
5 ECSICF;EIIGN RF Rohde&Schwarz Sapre sm \ 2022/11/09
6 EMI Receiver Rohde&Schwarz ESR7 102013 2022/11/09
7 Spectrum analyzer | Rohde&Schwarz FSV30 103741 2022/11/09
8 | Spectrum analyzer | KEYSIGHT | N9010A-44 | MY51440158 | 2022/11/09
9 | Integral Antenna | Schwarzbeck | VULB9163 | o VOLS 2022/11/09
BBHA BBHA 9120D
10 Integral Antenna Schwarzbeck 9120D 1201 2022/11/09
11 Integral Antenna Schwarzbeck BBHA 9170 9170#685 2022/11/09
12 Preamplifier CD Systems Inc | "7 09030 | 85060000 | 2022/11/09
13 Preamplifier Schwarzbeck BBV9721 9721-019 2022/11/09
14 Preamplifier emci EMggé%“ 980417 2022/11/09
15 | ECSIREINRF | Rondesschwarz | AP \ 2022/11/09
16 Spectrum Analyzer Agilent N9010A MY52221119 2022/11/09
17 Powerlj;noi:'e"t'on Tonscend JS0806-2 | 188060134 | 2022/09/12
18 Tonscend Test Tonscend 2.6.77.0518 NA NA
System
19 | Temp&Humidity Anymetre JR900 NA 2022/11/03
Recorder
20 Spectrum analyzer KEYSIGHT N9020B MY57463781 2022/11/09
21 | Signal Generator KEYSIGHT N5182B | MY59100855 | 2022/09/12
gp | Temp&Humidiy ETOMA NTHT100-3 | 46080628 2022/09/01
Chamber OA
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2.4 Operation Mode

The EUT was supplied by and it was run in TX mode that was controlled by client provided RF testing

program.

The EUT was transmitted continuously during the test. The worst case test result was showed in the

report.

Test Channel:

Channel
Test ltems Mode
5150-5250 5250-5350 5725-5850
AC Power Conducted
o 802.11n(20MHz) 36 - -
Emission
802.11a 36/44/48 52/60/64 149/157/165
802.11n(20MHz) 36/44/48 52/60/64 149/157/165
802.11n(40MHz) 38/46 54/62 151/159
Radiated Emission
802.11ac(20MHz) 36/44/48 52/60/64 149/157/165
802.11ac(40MHz) 38/46 54/62 151/159
802.11ac(80MHz) 42 58 155
802.11a 36/44/48 52/60/64 149/157/165
802.11n(20MHz) 36/44/48 52/60/64 149/157/165
802.11n(40MHz) 38/46 54/62 151/159
Spectrum Bandwidth
802.11ac(20MHz) 36/44/48 52/60/64 149/157/165
802.11ac(40MHz) 38/46 54/62 151/159
802.11ac(80MHz) 42 58 155
802.11a 36/44/48 52/60/64 149/157/165
802.11n(20MHz) 36/44/48 52/60/64 149/157/165
802.11n(40MHz) 38/46 54/62 151/159
Conducted Power
802.11ac(20MHz) 36/44/48 52/60/64 149/157/165
802.11ac(40MHz) 38/46 54/62 151/159
802.11ac(80MHz) 42 58 155
802.11a 36/44/48 52/60/64 149/157/165
802.11n(20MHz) 36/44/48 52/60/64 149/157/165
802.11n(40MHz) 38/46 54/62 151/159
Power Spectral Density
802.11ac(20MHz) 36/44/48 52/60/64 149/157/165
802.11ac(40MHz) 38/46 54/62 151/159
802.11ac(80MHz) 42 58 155
Frequency Stability 802.11a 36/44/48 52/60/64 149/157/165
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802.11n(20MHz) 36/44/48 52/60/64 149/157/165
802.11n(40MHz) 38/46 54/62 151/159
802.11ac(20MHz) 36/44/48 52/60/64 149/157/165
802.11ac(40MHz) 38/46 54/62 151/159
802.11ac(80MHz) 42 58 155
Dynamic Frequency
802.11ac(80MHz) - 58 -
Selection (DFS)
2.5 Test Condition
Applicable to Environmental conditions Input Power Tested by
AC Power Conducted Emission 24.6°C, 56 % RH 120Vac, 60Hz Stone Tang
Radiated Emission 24.2°C, 55 % RH 120Vac, 60Hz Stone Tang
Spectrum Bandwidth 24.6°C, 55 % RH 120Vac, 60Hz Stone Tang
Conducted Power 24.7°C, 56 % RH 120Vac, 60Hz Stone Tang
Power Spectral Density 24.6°C, 56 % RH 120Vac, 60Hz Stone Tang
Frequency Stability 20.0°C, 56 % RH 120Vac, 60Hz Stone Tang
Dynamic Frequency Selection (DFS) 24.3°C, 55 % RH 120Vac, 60Hz Stone Tang

The applicant declare the operating environment of EUT as below:
Normal conditions: 3.8V DC ,15~35°C

Extreme conditions:3.6V DC~4.35V DC, -30°C ~50°C
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2.6 Duty Cycle of Test Signal

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

So all the duty factor of other test mode shall be considered.

iV Tetle P S — Transmission Transmission Period | Duty Cycle Duty
Duration [ms] [ms] [%] Factor

11A Ant1 5180 1.36 1.56 87.18 0.60
11N20SISO Ant1 5180 1.28 1.48 86.49 0.63
11N40SISO Ant1 5190 0.64 0.84 76.19 1.18
11AC20SISO Ant1 5180 0.97 1.17 82.91 1.81
11AC40SISO Ant1 5190 0.49 0.69 71.01 1.49
11AC80SISO Ant1 5210 0.25 0.45 55.56 2.55

11A_Ant1_5180

RL AF S0Q  DC SENSE:INT| ALIGN AUTO
Center Freq 5.180000000 GHz Trig Delay: 2000 ms  #Avg Type: RMS
ot > Trig: Video
#Atten: 20 dB

AMKr3 1.560 ms
030 o —

Ref Offset 20.57 dB
Ref 30.00 dBm

‘Center 5.180000000 GHz

Res BW 8 MHz #VBW 8.0 MHz Sweep 10.13 ms {8000 pts)

Span 0 Hz,

MKR MODE TRC SCL FUNCTION FUMCTION WIDTH
N[t 6.990 ms 1-1E0dF_lm
2- 1.360 ms| (A} 234dB
A 1560 ms| (A) 0.30 dB]

S8wwuoonw

T
IIIIIIIIIH

52

FUNCTION WALUE

e Tooms

eS| 5.180000000 GHz|
| [ EE—

5.180000000 GHz

Freguency

Auto Tune

CenterFreq

StartFreq

11N20SISO_Ant1_5180
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ENSEIN ; ) 101:48:16 PM M 01, 2022
Trig Delay: 2000 ms #Avg Type: RMS

<IN Tig: Video
IF Gain:Low #Atten: 20 dB

Frequency

Ref Offset 2057 dB
Ref 30.00 dBm

341

Center 5.180000000 GHz

MER_ MODE| TRC 50U ®

t 830.0 us 34,62 dBm | Vettstetumnretnt |
t[(4) 1.280 ms|(A) 68 dB|
t |in) 1.480 ms | (A)] .21 dB.

Span 0 Hz
#VBW 8.0 MHz Sweep 10.13 ms (8000 pts)

¥ FUNCTION | FUNCTION WIDTH FUNCTIO!

CenterFreq
5.180000000 GHz

\EE——|

StartFreq
5.180000000 GHz
Imem——|

StopFreq
5180000000 GHz

Freq Offset
0Hz

e — S ——Y
0 AL 50 [E

Ref Offset 20.49 dB
Ref 30.00 dBm

Center 5.190000000 GHz

Center Freq 5.190000000 GHz
PHi

2000ms BAvg Type: RMS

Trig Delay
o Fast e Trig: Video
FGain:Low #Atten: 20 dB

Span 0 Hz
#VBW 8.0 MHz Sweep 10.13 ms (3000 pts)

WER; MODE TAC SCL

Frequency

Auto Tune|

CenterFreq
5.150000000 GHz

|
StartFreq|

'5.190000000 GHz|

Stop Freq

Freq Offset
0 Hz|

Toems

11AC20SISO_Ant1_5180

Agilent Spectrum Analyzer - Swept S
T C

AL =

Center Freq 5.18[][](][![![} GHz Trig Delay: 2000 ms #Avg Type: MS
PNO:

rrost - Trig: Video

IFGain:Low _ HAtten:20 dB

Ref Offset 20,57 dB
Ref 30.00 dBm

Center 5.180000000 GHz
Res BW 8 MHz

AMEKr3 1.170 msf
-40.65 dB

A1

Span 0 Hz
#VBW 8.0 MHz Sweep 10.13 ms (8000 pts)

MOE| TRC, 5L

A

R2Bwm~10 0 o

= ol
3

=]
el

=
=}

Y FUNCTION | FUNCTION WIDTH FUNCTION VALUE
1457 dBm

i 0.65 dB

m

8
B

Frequency

CenterFreq
5.180000000 GHz

StartFreq
5.180000000 GHz|

Stop Freq|
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11AC40SISO_Ant1_5190

Trig Delay: 2000ms #Avg Type: RMS

e Trig: Video
IFG: #Atten: 20 dB

021429 PMFeh 25, 2022
TR Frequency

Ref Offset 20.49 dB
Ref 30.00 dBm
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FUNCTION
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FUNCTION YALUE

T

S

RL RF DC
Center Freq 5.290000000 GHz

11AC80SISO_Ant1_5290

PNO: Fast ~—»— 11ig: Video
IFGain:Low  #Atten: 20 dB

Trig Delay: -2.000 ms #8Avg Type: RMS

Frequency

Ref Offset 20.7 dB
Ref 30.00 dBm
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Res BW 8 MHz
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Sweep 1

Auto Tune,
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5290000000 GHz

e
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e
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1 NEEEES
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FUNCTION WIDTH
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +142.12 KHz
RF power conducted +0.74 dB

RF power radiated +3.25dB

RF power density +1.28 dB
Frequency stability +0.12 ppm
Spurious emissions, radiated (30MHz~1GHz) +4.6dB
Spurious emissions, radiated (1GHz ~ 18GHz) +4.9dB
Conduction Emissions(150kHz~30MHz) +3.1dB
Humidity +4.6%
Temperature +0.7°C

Time +1.25%

2.8 Test Location

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

Address:

101, 3 # Factory Building, Gongjin Electronics Shatin Community,
Kengzi Street, Pingshan District, Shenzhen, China

CNAS Registration Number: | CNAS L14158

A2LA Registration Number 6049.01

Telephone: +86-0755-27087573

2.9 Deviation from Standards

None

2.10 Abnormalities from Standard Conditions

None
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50
Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
3.1.2 Test Peripherals
Support Equipment
No. Equipment Brand Name Model Name Remarks
1 Type-C Cable AWM E101344 0.9m,No Shielding
AS1201A-0502
2 Adaptor FUSHIGANG S1201A-0502000 NA
usSu
3 Record PC Lenovo M4500T NA
4 Control PC Lenovo M4500T NA
3.1.3 Test Procedure
Test Method

‘O Radiated Measurement
Test Channels
O Lowest, Middle and Highest Channel ‘O Lowest and Highest Channel
Environmental conditions
‘ONormaI and Extreme

@® Conducted Measurement

®Normal
Note: @ : Test

O :No Test

a) The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other
support units were connected to the power mains through another LISN. The two LISNs provide
50 ohm/ 50uH of coupling impedance for the measuring instrument.

b) Both lines of the power mains connected to the EUT were checked for maximum conducted
interference.

c) The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB)
was not recorded.
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Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN =

L Horizontal Reference Ground Plane
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3.1.5 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to Original
Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
3.  Over = Measurement - Limit

150kHz~30MHz Worst Case Operating Mode: 11N20
Line

Conducted Emission Measurement
00,0 dBuV

\ FCL Part15 Clazz B Conduction[0P)
I

w7 Tt o s
A\ %WMMMV \ f MWWW W "
Ml Malpth, M‘U\ P __,r w VNS qnﬂ_wv "v\mﬁ

e = i ; o

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuV dBuV dB Detector  Comment
1" 0.1860 26.30 19.53 45.83 64.21 -18.38 QP
2 0.1860 11.62 19.53 31.15 5421 -23.06 AVG
3 0.2940 14.57 19.52 34.09 6041 -26.32 QP
4 0.2940 0.09 19.52 19.61 5041 -30.80 AVG
5 0.4020 12.49 19.53 32.02 57.81 -2579 QP
6 0.4020 0.84 19.53 20.37 47.81 -27.44 AVG
7 0.7500 15.91 19.58 35.49 56.00 -20.51 QP
8 0.7500 547 19.58 25.05 46.00 -20.95 AVG
9 2.7500 13.34 20.57 33.91 56.00 -22.09 QP
10 2.7500 3.76 20.57 24.33  46.00 -21.67 AVG
11 3.8220 13.65 20.44 34.09 56.00 -21.91 QP
12 3.8220 4.38 20.44 2482  46.00 -2118 AVG
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1

50kHz~30MHz Worst Case Operating Mode: 11N20 ‘
Neutral
Conducted Emission Measurement
1000 dBuV

\

FCC Part15 Clazz B Conduction{QF]

FCC Part1% Class B| Conduction[AYG]

WMW\K\WWWW o

W ”“m"”'ﬂ”*ﬁ-"mm« A up,k,waMam A ‘w""“"\ R e 41 P " AvE
0o
0.150 05 [MHz) 5 30,000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment  Limit  Over
MHz dBuV dB dBuV dBuV dB Detector  Comiment
1 0.1800 11.62 19.70 31.32 64.04 -3272 QP
2 0.1800 -1.07 19.70 18.63 54.04 -3541 AVG
3 0.7420 12.61 19.80 32.41 56.00 -23.59 QP
4" 0.7420 555 19.80 2535  46.00 -2085 AVG
5 26100 7.78 2052 28.30 56.00 -27.70 QP
6 26100 0868 2052 2120 46.00 -2480 AVG
7 3.8020 9.05 20.28 2933 56.00 -26.67 QP
8 3.8020 1.76 2028 2204  46.00 -23.968 AVG
9 18.9140 12.29 20.41 32.70 60.00 -27.30 QP
10 18.9140 -0.68 20.41 19.73 50.00 -30.27 AVG
11 209340 8.09 20.35 2844 60.00 -31.56 QP
12 209340 -1.26 20.35 19.09 50.00 -30.91 AVG
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3.2 Radiated Emission
3.2.1 Limit

1) Limit of radiated emission measurement:
Radiated emissions which fall in the restricted bands must comply with the radiated emission
limits specified as below table. Other emissions shall be at least 20dB below the highest level of

the desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(uV)/m
0.009 - 0.49 300 2400/F (kHz) -
0.490 - 1.705 30 24000/F (kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.
2) Limit of unwanted emission out of the restricted bands:

FREQUENCY/ EIRP Limit Equivalent Field Strength at 3m
MHz (dBm/MHz) (dBuV/m)

5150-5250 -27 68.3
5250-5350 -27 68.3
5470-5725 -27 68.3
-27 NOTE (2) 68.3
10 NOTE (2) 105.3

5725-5850
15.6 NOTE (2) 110.9
27 NOTE (2) 122.3

Note: (1) The following formula is used to convert the equipment isotropic radiated power (eirp) to
__1000000+/30P

field strength: 3 puV/m, where P is the eirp (Watts)
(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75

MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge
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increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge,
and from 5 MHz above or below the band edge increasing linearly to a level of 27
dBm/MHz at the band edge.

3.2.2 Test Peripherals

Support Equipment
No. Equipment Brand Name Model Name Remarks
1 Type-C Cable AWM E101344 0.9m,No Shielding
2 Adaptor FUSHIGANG AS1201A-0502000 NA
usu
3 Record PC Lenovo M4500T NA
4 Control PC Lenovo M4500T NA

3.2.3 Test Procedure

Test Method

OConducted Measurement ‘ORadiated Measurement
Test Channels
@ Lowest, Middle and Highest Channel ‘O Lowest and Highest Channel
Environmental conditions
@®Normal ‘ONormaI and Extreme

Note:@:Test O :No Test
a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the

top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of

the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
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(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related Iltem -EUT Test Photos.
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3.2.4 Test Setup
(A) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver | _“{ amp.

(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

Wy

-4 m
3m =

EUT I:n——:—

)

Fm '
- - a
0.8m '
0.3m E

Ground Plane

<>

Receiver | ------
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3.2.5 Test Result
1) Radiated emission: 9KHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result
came out very similar.
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2) Radiated emission: 30MHz-1G

Note:
1. Measurement = Reading + Correct Factor.
2.  Over = Measurement - Limit
Below 1G (30MHz~1GHz) | Test mode: 11A Test Channel:36
VERTICAL

Radiated Emission
720  dBuVim

FCC Clazz B 3™ Radiation
Margin -6 dB

r_,—I
K

M““wu\a waﬂ@“’“’\vﬁ\ww‘ o MWJ\‘M

e
[

mau.nm 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
Reading Cormrect Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Qver Height Degree
MHz dBuV dB dBul/m dBuVim dB Detector cm degree  Comment
1* 30.5306 18.82 14.23 33.05 4000 -695 QP 100 117
2 58.6126 17.67 14.64 32.31 40.00 -769 apP 100 7
3 69.1141 13.47 14.69 28.16 4000 -11.84 QP 100 359
4 81.4970 11.03 14.74 2577 4000 -1423 QP 124 0
5 112.5244 13.55 14.83 28.38 4350 -15112 QP 100 357
6 948.7610 0.36 30.13 3049 4600 -1551 QP 100 119

HORIZONTAL

Radiated Emission
T20  dBuV/m

FCC Class B 3M Radiation
Margin -6 dB

R wﬂ\ R AL

Mgl ™ W%
-28
30000 40 50 60 70 B0 (MHz) 300 400 500 600 700 1000.000
Reading Comrect Measure- Antenna Table
No. Mk. Freg. Level  Factor ment Limit  Owver Height Degree
MHz dBuV dB dBu\V/im dBuV/m dB Detector cm degree  Comment
1 117.7725 16.60 12.43 29.03 4350 -1447 QP 200 7
2 171.3926 14.31 13.95 28.26 4350 -1524 QP 200 292
3 578.6700 9.23 22.06 31.29 4600 -1471 QP 135 0
4 * 601.4265 1549 2322 3871 46.00 -7.29 apP 100 20
5 801.7863 7.44 26.89 34.33 4600 -1167 QP 200 90
6 952.0937 1.26 30.14 31.40 4600 -1460 QP 100 152
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3) Radiated emission: Above 1G

Note:
1. Measurement = Reading + Correct Factor.

2. Over = Measurement - Limit

Above 1G (1GHz~40GHz) | Test mode:11A

Test Channel:36

VERTICAL

Radiated Emission
97.0  dBuV/m

FCC Part15 4074V

ﬂ‘l: Pait 15.407 fEAK

L

-3

1000.000 4500.00  8800.00  12700.00 1660000 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Comect Measure- Antenna Table
Mo. Mk. Freg. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 5156.500 49.63 -0.04 49.59 68.20 -18.61 peak
2" 7392.748 31.20 4.68 35.88 54.00 -18.12 AVG
3 7400.500 44.54 4.69 49.23 7400 -24.77 peak
HORIZONTA
Radiated Emission
97.0  dBuV/m FCC Part15 _407AV

H‘l: Pant 15.407 fEAK

47 r %
%
-3
1000.000 4300.00 880000  12700.00 1660000 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Cormrect Measure- Antenna Table
Mo. Mk. Freg. Level Factor ment Limit  Over Height Degree
MHz dBul dB dBulvim dBu\vim dB Detector cm degree Comment
1" 5182.000 50.38 0.04 50.42 68.20 -17.78 peak
7397.363 31.17 4.68 35.85 54.00 -18.15 AVG
7400.500 44.03 4.69 48.72 7400 -25.28 peak
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Above 1G (1GHz~40GHz) |

Test mode:11A Test Channel:64

VERTICAL

Radiated Emission

7.0 dBuV/im FCC Part15 . 407AY
ll I" I " ” ”“ | I I | | | | | | ﬂ:l: Part 15.407 fEAK
—3 5~ _ — — —
a7 i
%
-3
1000.000 4500.00  8800.00  12700.00 16600.00 2050000 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBu\im dBuV/m dB Detector em degree  Comment
1* 5309.500 51.41 0.43 51.84 68.20 -16.36 peak
2 TATT.000 4411 4.81 48.92 7400 -25.08 peak
3 7484 133 31.44 482 36.26 5400 -17.74 AVG
HORIZONTA
Radiated Emission
7.0 dBuV/im FCC Part1 . 407AY
II I" I " || ”“ | I I | | | | | | H‘l: Part 15.407 fEAK
T __% R — — — —
a7 %
2
®
-3
1000.000 4900.00  8800.00  12700.00 1660000 2050000 24400.00 28300.00  32200.00 40000, 00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBu\im dBuVim dB Detector cm degree Comment
1* 5309.500 50.71 0.43 51.14 68.20 -17.06 peak
2 7496.306 30.64 4.84 35.48 54.00 -18.52 AVG
3 7502.500 43.47 4.85 48.32 7400 -25.68 peak
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Above 1G (1GHz~40GHz) | Test mode:11A Test Channel:149 ‘
VERTICAL
Radiated Emission
97.0  dBuV/m FCE Part15 _407AV
II I“I I I ” ”Il || I | | || | | H‘l:Pauis.m? tEAK
i _ T = 1 - o _
a7 x =
2
i
-3
1000000 4300.00 880000  12700.00 1660000 2050000 27440000 2830000 3220000 A0000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuW dB dBuW/m dBulim dB Detector em degree Comment
1 5743.000 46.20 1.74 47.94 68.20 -20.26 peak
2" 7671.729 31.50 513 36.63 54.00 -17.37 AVG
3 7681.000 45.02 5.14 50.16 74.00 -23.84 peak
HORIZONTA
Radiated Emission
97.0  dBuV/m FCC Partl5 _407AV
II I"I I I || ”Il ” I | | || | | ﬂ‘l:Pan 15.407 tEAK
- — 1 > - — . I —
X
47
1
X
#
3
1000000 450000  B800.00  12700.00 1660000 2050000 2440000 2830000 3220000 40000, 00 MHz

Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree

MHz dBuV dB dBuvim dBu'im dB Detector em degree Comment
3167.500 49.44 -8.61 40.83 68.20 -27.37 peak
2 7528.000 4539 4.90 50.29 74.00 -23.71 peak

3 * 7533694 31.22 4.90 3612  54.00 -17.88 AVG
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Above 1G (1GHz~40GHz) | Test mode:11A Test Channel:165 ‘
VERTICAL
Radiated Emission
97.0  dBuV/m FCC Part15 40748V
II I" I " ” ”Il ” I | | || | | H‘l: Pant 15.407 fEAK
47 X
-3
1000.000 430000  8800.00 1270000 16600.00 20500.00 2440000 2830000  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBulVim dBuV/m dB Detector em degree Comment
1 4801.500 54.23 -1.14 53.09 7400 -2091 peak
2* 4904137 4991 -1.12 4879 5400 -5.21 AVG
HORIZONTA
Radiated Emission
7.0 dBuV/m FOC Part15 _407AV

Fe

(00 Y S R A |

H:l: Pait 15.407 fEAK

47
-3
1000.000 4500.00  8800.00  12700.00 1GE00.00 2050000 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment  Limit Owver Height Degree
MHz dBuV dB dBuim dBuVim dB Detector cm degree  Comment
1 4825.000 51.34 -1.62 49.Y2 T74.00 -24.28 peak
2 * 4832133 49.30 -1.58 47.72 5400 -6.28 AVG
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Above 1G (1GHz~40GHz) | Test mode:11N20 Test Channel:36 ‘
VERTICAL
Radiated Emission
7.0 dBuV/m FCC Part15 _407AV
II III I " ” ”Il || I | | || | | H:l: Pant 15.407 BEAK
47 J(
2
¥
-3
1000.000 4300.00 8800.00 1270000 16600.00 2050000 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dB dBuW/m dBulim dB Destecton cm degree  Comment
1 4978.000 47.69 -0.65 47.04 7400 -26.96 peak
2 *  4981.077 31.05 -0.63 3042 5400 -2358 AVG
HORIZONTA
Radiated Emission
7.0 dBuV/m FCC Part15 . 407AY
II I" I " ” ”Il ” I | | | | | | H:l: Part 15.407 fEAK
a7 3
%
-3
1000.000 4300.00  6800.00  12700.00 1660000 20500.00 2440000 2830000  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cim degree  Comment
1 5029.000 45.07 -0.42 4465 T4.00 -29.35 peak
2 * 5033.855 31.85 -0.41 31.44 5400 -2256 AVG
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Above 1G (1GHz~40GHz)

Test mode:11N20 Test Channel:64

VERTICAL

7.0 dBuV/m

Radiated Emission

FCC Fat15 _407AY

L I N A R A R

ﬂ‘l: Pant 15,407 *EAK

47 1
%
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBu\im dB Detector cm degree  Comment
1 7655.500 44.56 5.10 49.66 7400 -2434 peak
2" 7664.831 31.28 512 36.40 54.00 -17.680 AVG
HORIZONTA
Radiated Emission
7.0 dBuV/m

FCC Part15 _407AY

H‘l: Pait 15.407 *Emc

- — y— —_ - — —
®
A7
i
X
-3
1000.000 4300.00  8800.00  12700.00 16600.00 2050000 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuW/m dBu/m dB Detector cm degree  Comment
1" 7570.568 31.73 4.96 36.69 54.00 -17.31 AVG
2 7579.000 4542 4.98 50.40 74.00 -23.60 peak
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Above 1G (1GHz~40GHz) | Test mode:11N20 Test Channel:149 ‘

VERTICAL

Radiated Emission

97.0  dBu¥/m FLCC Part15 _407AY

(g W TRy M e Tl P o

-3

1000000 430000 BE00. 00 12700.00 1660000 20500.00 2440000 2830000  32200.00 40000, 00 MHz

Antenna Table

Reading Correct Measure-
Over Height Degree

No. Mk. Freq. Level Factor ment Limit
MHz dBuv dB dBuVim  dBuW/m  dB Detector cm
1+ 7500.582 30.92 4.85 35.77 54.00 -18.23 AVG

2 7502.500 43.98 4.85 48.83 74.00 -25.17 peak

degree  Comment

HORIZONTA

Radiated Emission

7.0 dBuV/m FCC Part15 4074V

(g 11 W T M e P 5 o

o7

-3
1000000 4300 00 ‘880000 12700.00 1660000 2050000 2440000 2830000  32200.00 40000, 00 MHz

Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree

MHz dBuV dB dBuvim dBuim dB Detector cm degree  Comment
1* 7444127 31.22 4.76 35.98 54.00 -18.02 AVG
2 7451.500 43.83 477 48.60 74.00 -25.40 peak
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Above 1G (1GHz~40GHz) | Test mode:11N20 Test Channel:165 ‘
VERTICAL
Radiated Emission
7.0 dBuV/m FCC Part1h _40FAV
II I" | " || |||| | | | | | | | | | ﬂ:: Pait 15.407 fEAK
47 %
-3
1000.000 430000  6800.00 1270000 16600.00  20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBu'im dBu'im dB Detector cim degree  Comment
1 4876.000 53.33 -1.30 52.03 74.00 -21.97 peak
2 * 4880515 4946 -1.27 48.19 5400 -581 AVG
HORIZONTA
Radiated Emission
97.0  dBuV/m FOC Part1S 407AY
II Ill I " ” ”“ ” I | | | | | | F‘EEPalHE.lI]?*EM(
&
-3
1000.000 430000  8800.00  12700.00 16600.00 20500.00 2440000 28300.00  32200.00 40000, 00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dB dBuV/m dBu'V/m dB Detecton cim degree  Comment
1%  4896.205 5212 -1.47 50.95 5400 -3.05 AVG
2 4801.500 52.98 -1.14 51.84 7400 -22.16 peak
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Above 1G (1GHz~40GHz) | Test mode:11N40 Test Channel:38

VERTICAL

Radiated Emission

7.0 dBuV/m

FCC Part15 _407AV

ﬂ‘l: Pant 15.407 *Em&

z
a7 ~
X
-3
1000.000 4300.00 B800.00 1270000 166D0.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVvim dBu\/m dB Detector cm degree  Commaent
1" 7495527 31.30 4.84 36.14 54.00 -17.868 AVG
2 7502.500 43.81 4.85 48.66 74.00 -25.34 peak
HORIZONTA

Radiated Emission

7.0 dBu¥/m

FCC Part1h 4074V

47

i

o

-3

H‘l: Pait 15.407 *EAK

1000.000 4300.00 880000  12700.00 16600.00 2050000 24400.00 28300.00  32200.00 40000,00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBu'im dBu'/m dB Detector cm degree  Comment
1* 5045.069 31.48 -0.37 3111 54.00 -22.89 AVG
2 5054.500 42.99 -0.34 42.65 7400 -31.35 peak
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Above 1G (1GHz~40GHz) | Test mode:11N40 Test Channel:62
VERTICAL
Radiated Emission
97.0  dBu¥/m FCC Pat15 _407AV

ﬂ:: Pait 15.407 *EN(

47 &
X
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 2440000 2830000  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuim dB Detector cm degree Comment
1" 7391.469 31.82 4.67 3649 5400 -17.51 AVG
2 7400.500 44.59 4.69 4928 T4.00 -2472 peak
HORIZONTA

Radiated Emission

7.0 dBuv/m

FCC Part15 407AY

ﬁl: Pant 15.407 *EAK

- z
47 L
1
®
-3
1000.000 4300.00  8800.00 1270000 1660000 2050000 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuvim dB Detector cm degree Comment
1* 7390630 31.89 467 36.56 54.00 -17.44 AVG
2 7400.500 44.40 4.69 4909 7400 -2491 peak
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Above 1G (1GHz~40GHz) | Test mode:11N40 Test Channel:151 ‘
VERTICAL
Radiated Emission
7.0 dBuV/m FCC Pait15 _407AY

ﬂ‘l: Pant 15,407 *EAK

-3

1000.000 4500.00  8800.00  12700.00 1660000 Z0500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBu\im dB Detector cm degree  Comment
1" 7654.661 30.46 5.10 35.56 54.00 -18.44 AVG
2 7655.500 43.43 5.10 48.53 7400 -2547 peak
HORIZONTA

Radiated Emission
97.0  dBuV/m

FCC Pamt15 . 407AY

H‘l: Part 15.407 fEAK

2
47 s

-3

1000000 4500.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuW dB dBuW/m dBuWim dB Detactor cm degree  Comment
1" 7495.247 30.92 4.84 35.76 54.00 -18.24 AVG
2 7502.500 43.83 4.85 48.68 7400 -25.32 peak
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TIRPT

Report No.: FCC022022-0616RF2(a)
Above 1G (1GHz~40GHz) |

Test Channel:159 ‘

Test mode:11N40
VERTICAL

Radiated Emission

7.0 dBuV/m FCC Part15 . 407AY

(T Tyl W T Ey I Tl P 5 g

4?“—-_—} T N [ ) )

-3

1000.000 4300.00 £800.00 12700.00

16600.00  20500.00  24400.00  28300.00

32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBul/m dBuVim dB Detector cm degree  Comment
1 4901.500 50.78 -1.14 49.64 7400 -2436 peak
2 *  4904.257 50.32 -1.12 49.20 54.00 -480 AVG
HORIZONTA
Radiated Emission
7.0 dBuV/m FCC Partlh _407AY

ﬂ‘l: Pan 15.407 *EM(

-3

1000.000 490000 B800.00

12700.00 1660000 2050000  24400.00

28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBul/m dB Detector cm degree Comment
1* 4896465 5042 -1.17 4925 5400 475 AVG

2 4901.500 52.42 -1.14 51.28 T4.00 -22.72 peak
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TIRPT

Report No.: FCC022022-0616RF2(a)
Above 1G (1GHz~40GHz) |

Test Channel:36 ‘

Test mode:11AC20
VERTICAL

Radiated Emission
7.0 dBu¥/m

FCC Part15 _407AY

ﬁl: Pait 15.407 fEAK

a7

-3

1000.000 4300.00 B200.00

12700.00  16600.00  20500.00  24400.00

Reading Correct Measure- o
Level  Factor ment Limit ~ Over

28300.00  32200.00 40000.00 MHz

Antenna Table
No. Mk.  Freqg.

Height Degree
MHz dBuV dB dBu/m dBuVim dB Detector cm degree  Comment
1* 7222.000 46.19 4.40 50.59 68.20 -17.61 peak
2 7227 694 33.30 4.41 37.71 68.20 -3049 AVG
HORIZONTA
Radiated Emission
7.0 dBuV/m

FCC Part15 407AY

ﬁl: Pait 15.407 fEAK

47

-3

1000000 430000 880000

12700.00  1EEDD.OD  20500.00

2440000  28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuim dB Detector cif degree  Comment
1* 7267.446 32.81 4.47 37.28 5400 -16.72 AVG
2 7273.000 47.39 4.48 51.87 7400 -2213 peak
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T

— Report No.: FCC022022-0616RF2(a)
Above 1G (1GHz~40GHz) | Test mode:11AC20 Test Channel:64 ‘
VERTICAL
Radiated Emission
97.0  dBuV/m FCC Pait15 _407AV
II Ill I |I ” ”Il ” I | | || | | F‘[‘EPallIE.Il]T*Em(
a7
X
&
3
1000.000 430000  @800.00  12700.00 1660000 20500.00 2440000  28300.00 3220000 40000.00 MHz
Reading Correct Measure- o Antenna Table
MNo. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVvim dBuVim dB Detector cm degree  Comment
1* 3167.500 51.04 -8.61 4243 6820 -2577 peak
2 3173.854 33.62 -8.59 2503 68.20 -43.17 AVG
HORIZONTA
Radiated Emission
97.0  dBuV/m FCOC Part15 . 407AV

H:l: Pait 15.407 fEAK

X
47
1
X
-3
1000.000 4500.00  8800.00  12700.00 16600.00 2050000 24400.00 28300.00  32200.00 40000.00 MHz
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBu\im dBuim dB Deatactor cm degree  Comment
1 7115125 33.33 4.23 37.56 68.20 -30.64 AVG
2" 7120.000 47.43 4.23 51.66 68.20 -16.54 peak
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TIRPT

—F— Report No.: FCC022022-0616RF2(a)
Above 1G (1GHz~40GHz) | Test mode:11AC20 Test Channel:149 ‘
VERTICAL
Radiated Emission
970 dBuV/m FCC Part15 407AY
ll Ill I " ” ”Il | I I | | | | | | ﬂ‘l: Pant 15.407 fEAK
L - — _% - — . - —
a7
X
-3
1000.000 4500.00 880000  12700.00 16600.00 20500.00 2440000 28300.00  32200.00 40000, 00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuW dB dBuW/m dBu/m dB Detector cim degree  Comment
1* 8158.087 3259 5.89 3848 5400 -1552 AVG
2 8165.500 46.21 5.90 52.11 7400 -21.89 peak
HORIZONTA
Radiated Emission
7.0 dBuV/m FCC Part15 407AY

(T Ty Iy e TRy M e Tl P s o

R I —_ . - _
&7
%
-3
1000.000 4300.00  6800.00  12700.00 1660000  20500.00 2440000 2830000  32200.00 40000,00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dB dBuWim dBu/m dB Detector cm degree  Comment
1* 7834.000 47.53 5.39 52.92 68.20 -15.28 peak
2 7843.730 32.97 541 38.38 68.20 -20.82 AVG
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TIRPT

Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz) | Test mode:11AC20 Test Channel:165 ‘
VERTICAL
Radiated Emission
7.0 dBuV/m FCC Part15 _407AY
ll Ill I " || ”Il | I I | | | | | | H:l: Part 15.407 fEAX
47 L
3
1000000 4300.00  8800.00 1270000 16600.00 20500.00 2440000 2830000  32200.00 4000000 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Owver Height Degree
MHz dBuv dB dBuvim dBuVim dB Deatector cm deagree  Comment

1* 4920107 50.96 -1.02 49.94 5400 -406 AVG
2 4927.000 50.67 -0.97 49.70 7400 -24.30 peak

HORIZONTA
Radiated Emission
97.0  dBuV/m FCC Partl5 4074V
II lll I " || ”Il ” I | | | | | | ﬂ‘l: Pait 15.407 fEAK
- — — _ S _
47 i
-3
1000.000 4500.00  6800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dB dBul/m dBulim dB Detector cm degree  Comment

1% 4824141 48.37 -1.63 46.74 54.00 -7.26 AVG
2 4825.000 51.85 -1.62 5023 74.00 -23.77 peak
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RT

Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz) |

Test mode:11AC40 Test Channel:38

VERTICAL

97.0  dBuV/m

Radiated Emission

FCC Part15 _407AY

ﬂ:: Pait 15.407 temc

47 3
%
-3
1000.000 4500.00  €800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freqg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuv/m dBu/m dB Detector cm degree  Comment
1" 1790.500 54.75 -10.03 44.72 68.20 -23.48 peak
2 1799.411  34.92 -8.99 24.93 68.20 -43.27 AVG
HORIZONTA
Radiated Emission
970  dBuV/m FCC Part15 _4074Y

H‘l: Pait 15.407 *EM(

X
47
%
-3
1000.000 4500.00  8800.00 12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuv/m dBu'/m dB Detector em degree Comment
1 7528.000 46.40 4.90 51.30 7400 -22.70 peak
2*  7529.219 32.38 4.90 37.28 5400 -18.72 AVG
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T

Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz) | Test mode:11AC40 Test Channel:62
VERTICAL
Radiated Emission
7.0  dBuV/m FCC Part15 407AV
II I" I " ” ”" ” I | | | | | | ﬂ‘l:Pan 15.407 fEAK
. — 1 i . - —
&7
X
-3
1000.000 4500.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuW/m dBuWim dB Detector cm degree Comment
1 7239.028 32.69 4.43 3712 6820 -31.08 AVG
2* 7247500 46.08 4.44 50.52 68.20 -17.68 peak
HORIZONTA
Radiated Emission
7.0 dBuV/m FCC Part15 _407AYV
II Ill I " ” ”Il ” I | | || | | F‘EEPalHE.lI]?*EM(
a7k
&
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 2830000 32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBu\im dB Detector cm degree  Comment
1* 1586.500 57.67 -10.84 4683 74.00 -2717 peak
2 1593.213 35.01 -10.81 2420 5400 -29.80 AVG
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RT

Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz)

| Test mode:11AC40 Test Channel: 151

VERTICAL

7.0 dBuV/m

Radiated Emission

FCC Part15 4074V

ﬂ‘l: Pait 15.407 *EAK

X
a7
2
X
-3
1000.000 430000 8800.00 1270000 16600.00 2050000 24400.00 28300.00 32200.00 40000.00 MHz
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuim dBu'im dB Detector cm degree Comment
1%  7910.500 45.82 5.52 51.34 68.20 -16.86 peak
2 7914116 33.30 5.52 38.82 68.20 -29.38 AVG
HORIZONTA
Radiated Emission
970  dBuV/m FCC Pa15 407AV

H‘l: Part 15,407 *Em&

L - — _ﬁ_ - — — — —
A7
X
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 26300.00 32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dB dBuVim dBu'im dB Detector cm degree  Comment
1* 8058.605 32.71 5.74 38.45 54.00 -15.55 AVG
2 8063.500 46.33 5.75 52.08 7400 -21.92 peak

Page 44 /174

TIRT-TRF/FCCO1-2(E):2021A0



RT

Report No.: FCC022022-0616RF2(a)
Above 1G (1GHz~40GHz) | Test mode:11AC40 Test Channel:159 ‘
VERTICAL
Radiated Emission
7.0 dBuV/m

FCC Part15 4074V

a7 .-__E i

3

1000000 4300 00

L I N A I U 1|

H:l: Pait 15.407 fEAK

880000 1270000 1660000 2050000 2440000 2330000 3220000 40000,00 MHz

Reading Correct Measure- o Antenna Table
MNo. Mk. Freq. Level Factor ment Limit ~ Over Height Degree

MHz dBuV dB dBuim dBuVim dB Detector cm degree  Comment
1 4901.500 50.78 -1.14 49.64 74.00 -24.36 peak
2" 4904 257 50.32 -1.12 49.20 5400 -480 AVG
HORIZONTA
Radiated Emission
7.0 dBuV/m

FCC Part15 .40FAY

H‘l: Pait 15.407 tEM(

— - — . - —
& 4
-3
1000000 430000  8800.00  12700.00 1G600.00 20500.00 2440000 28300.00  32200.00 40000, 00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dB dBuV/m dBuV/m dB Destecton cim degree  Comment
1 4901.500 51.83 -1.14 5069  74.00 -23.31 peak
2* 4904197 48.10 -1.12 4798 5400 -B.02 AVG
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1T

| Above 1G (1GHz~40GHz) |

Report No.: FCC022022-0616RF2(a)
Test mode:11AC80 Test Channel:42 |
VERTICAL
Radiated Emission
97.0  dBuV/m FCC Part15 _407AV

o

ﬁl: Pait 15.407 fEAK

-3
1000000 4300.00  8800.00  12700.00 1660000 2050000 2440000 2830000  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
Mo. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuim dB Detector cif degree  Comment
3187.925 33.76 -8.57 25.19 68.20 -43.01 AVG
2" 3193.000 51.63 -8.55 43.08 68.20 -25.12 peak
HORIZONTA
Radiated Emission
9.0 dBuV/m

FCC Part15 _407AV

X
47

H‘l: Part 15,407 *Em&

3|unuum 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dBuvim dBu\im dB Detector cm degree  Comment
1* 7094.500 46.78 4.19 50.97 68.20 -17.23 peak
2 7101.253 33.08 4.20 37.28 68.20 -30.92 AVG
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TIRPT
= Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz) | Test mode:11AC80 Test Channel:58 |

VERTICAL

Radiated Emission
97.0  dBuV/m

FCC Part15 _4074Y
IIIlI I" ” ”“ ” I | | || || F‘EEPalllE.ll]?*EM(
47
1
®
-3
1000.000 450000  8800.00 1270000 16600.00 2050000 24400.00 2830000  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuv/m dBu'/m dB Detector em degree Comment

1 7212.290 33.19 4.38 37.57 6820 -30.63 AVG
2 7222000 4648 4.40 50.88 68.20 -17.32 peak

HORIZONTA
Radiated Emission
97.0  dBuV/m FCC Part15 . 407AV
II III I " ” ”Il ” I | | | | | | F‘EEPalHE.!I]?*EM(
—1 —— R - - —
®
47
1
%
-3
1000.000 4300.00 880000  12700.00 16600.00 20500.00 2440000  26300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuW dB dBulim dBuW/m dB Detector cm degree  Comment
1 7138.487 32.74 4.26 37.00 68.20 -31.20 AVG

2" 7145500 4579 4.28 50.07 68.20 -1B.13 peak
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T

= == Report No.: FCC022022-0616RF2(a)
Above 1G (1GHz~40GHz) | Test mode:11AC80 Test Channel:155
VERTICAL
Radiated Emission
7.0 dBuV/m FCC Part1h _407AY
ll Ill I " ” ”“ ” I | | | | | | ﬂ‘l: Pait 15.407 fEAK
R % - — — - —
47
X
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 2B300.00  32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level  Factor ment Limit ~ Over Height Degree
MHz dBuW dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 7935.181 32.90 5.55 3845 6820 -29.75 AVG
2 *  T936.000 4641 5.56 5197 6820 -16.23 peak
HORIZONTA
Radiated Emission
970 dBuV/m FCC Pat15 4074V
Il Ill | || || ”ll ” | | | || | | H‘:Pauls.m?tem
- — i — _ — _
47 fad
&
-3
1000.000 4500.00  8800.00  12700.00 1GG00.00 2050000 24400.00 2830000  32200.00 4000000 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuim dBuim dB Detector cm degree  Comment
1* 6533500 4581 3.33 4914  68.20 -19.06 peak
2 6535.398 31.84 3.33 3517 6820 -33.03 AVG
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Report No.: FCC022022-0616RF2(a)

4) Radiated Band Edge

Above 1G (1GHz~40GHz)

Test mode:11A

Test Channel:36 |

VERTICAL
Radiated Emission
107.0  dBu¥/m FCC Partl5 _407AV
i
| ;/ Ay FCC Part 15.407 PEAK
2 s
% / -
57 / N .
x A
T \“-ﬂ-.._,x_,,_ﬁ-_-_.___,_,__ﬁ__
70
5080000 5100.00 512000 514000  S160.00 518000 520000 522000  5240.00 528000 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBul dB dBulvim dBu\im dB Detector cm degree  Comment
1i* 5150.000 48.61 -0.06 4855 5400 -545 AVG
2 5150.000 62.19 -0.06 6213 74.00 -11.87 peak
HORIZONTA
Radiated Emission
107.0  dBuV/m FCC Partl5 _407AV
(._V.—-*—\H
| {f; \ FCC Part 15.407 PEAK
x / \
57 b \
/ \
2,
\_..-—»-“‘} R A
1.0
5080.000 5100.00 512000 514000 5160.00 516000  5200.00 522000  5240.00 5280.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment  Limit  Over Height Degree
MHz dBuv/ dB dBuvim dBu\im dB Datector om degree  Commant
1 5150.000 60.41 -0.06 60.35 7400 -1365 peak
2" 5150.000 46.54 -0.06 46.48 5400 -7.52 AVG
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RT

Report No.: FCC022022-0616RF2(a)
Above 1G (1GHz~40GHz) |

Test Channel:64 |

Test mode:11A
VERTICAL

Radiated Emission

/ F\]‘ FCC Pan 15407 PEAK
4 . ¥

P e
I S

107.0  dBuV/m

e,
et
*

7o
5220.000 5240.00 5260, 00 528000

5300.00 5320.00 5340 00 5360000 5380.00

542000 MHz
Reading Correct Measure-

Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVvim dBu\/m dB Detector cm degree  Commant
1" 5350.000 50.72 0.55 51.27 54.00 -273 AVG
2 5350.000 6717 0.55 67.72 7400 -6.28 peak
HORIZONTA

Radiated Emission
107.0  dBuV/m

e "

FCC Past 15 407 PEAK,

57 / | \\ FOC Part15 1074V

ey

1.0
52200000 5240000 5260, 00 528000

S300.00 5320.00 5340000 5360, 00 5380.00

542000 MHz
Reading Correct Measure-

o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv/ dB dBuVim dBuVim dB Datector cim degree  Commant
1* 5350.000 47.44 0.55 47.99 54.00

6.01  AVG
7400 -8.11 peak

2 5350.000 65.34 0.55 65.89
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Report No.: FCC022022-0616RF2(a)

Above 1G (1

GHz~40GHz) | Test mode:11A

Test Channel:149 |

VERTICAL

Radiated Emission
127.0 dBuV/m

1
II
\
\
LY
kY
\\.
77
L FCC Pait 155_427 Band 4 15-23\ .
ﬁ 1 v B NI " -
270
S545.000 5585.00  5625.00  5665.00 570500  5745.00 578500 562500  5865.00 5945.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim  dBuVim  dB Detector cm degree  Comment
11 5560.600 64.10 1.19 65.29 6820 -291 peak
2 5715.000 62.52 1.66 64.18 10940 -45.22 peak
3 5725.000 63.42 1.69 65.11 12220 -57.09 peak
4 5751.000 93.52 1.77 9529 12220 -26.91 peak
5 5850.000 63.33 2.07 65.40 12220 -56.80 peak
6 5860.000 63.67 2.10 65.77 10940 -43.63 peak
7 * 5943.800 64.50 235 66.85 68.20 -1.35 peak
Radiated Emission
127.0  dBuV/m
7
iy
FCC Pant I; 407 Band 4 IE-Z!‘-,‘ 5
w
270
5545000 5585.00 5625.00 5665.00 5705.00 5745.00 5785.00 5825.00 5865.00 5945.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. |evel Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuVm dBulim dB Detector em degree  Comment
1 5715.000 63.76 1.66 6542 109.40 -43.98 peak
2 5725.000 66.60 1.69 68.29 12220 -53.91 peak
3 5850.000 64.35 2.07 66.42 12220 -5578 peak
4 5860.000 63.68 2.10 6578 109.40 -43.62 peak
5" 5837.000 64.75 2.33 67.08 6820 -1.12 peak
6! 5575.800 63.81 1.23 65.04 6820 -3.16 peak
T 5748.600 100.28 1.76 102.04 12220 -20.16 peak
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Report No.: FCC022022-0616RF2(a)

Test mode:11A

Test Channel:165 |

VERTICAL

12000

dBuV/m

Radiated Emission

200

5625.000 5665.00  5705.00  5745.00 5768500 582500  S865.00 590500  5945.00 6025.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree  Comment
1! 5643.400 63.89 1.44 6533 68.20 -2.87 peak
2 5715.000 62.46 1.66 64.12 10940 -45.28 peak
3 5725.000 63.56 1.69 6525 12220 -56.95 peak
4 5820.000 106.11 2.00 108.11 12220 -14.09 peak
5 5850.000 67.72 2.07 69.79 12220 -52.41 peak
6 5860.000 63.87 2.10 6597 10940 -43.43 peak
7 * 5990.600 63.79 2.49 66.28 68.20 -1.92 peak
HORIZONTA
Radiated Emission
1200 dBuV/m

\ \
B Ay i
il A Tl
200
5625000 566500  5705.00 574500 578500 582500 586500 590500 594500 G0Z5.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBulim dBuMim dB Detector em degree  Comment
1! 5630.800 63.46 1.43 64.89 6820 -3.31 peak
2 5715.000 62.61 1.66 64.27 109.40 -4513 peak
3 5725.000 62.52 1.69 6421 12220 -57.99 peak
4 5820.200 101.80 1.98 103.78 122.20 -18.42 peak
5 5850.000 64.57 2.07 66.64 12220 -55.56 peak
6 5860.000 63.27 2.10 65.37 109.40 -44.03 peak
7* 6013.400 63.74 2.54 66.28 68.20 -1.92 peak
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Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz)

| Test mode:11N20

Test Channel:36

VERTICAL
Radiated Emission
107.0  dBuV/m FCC Part15 407AV
i FCC Pait 15.407 PEAK
57 5
70
5080.000 5100.00 5120.00 514000  5160.00 518000 520000 522000  5240.00 5280.00 MHz
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBul/m dBulim dB Detector cm degree  Comment
1 5150.000 67.46 -0.06 67.40 7400 -6.60 peak
2*  5150.000 5243 -0.06 52.37 5400 -1.63 AVG
HORIZONTA
Radiated Emission
107.0  dBuV/m FCC Partl5 407AY
] FCC Part 15.407 PEAK
3
asf
2
7.0
5080.000 510000 512000 5140.00 516000 518000 520000 522000  5240.00 5280.00 MHz
Reading Cormect Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu dB dBulim dBul/m dB Detector cm degree Comment
1 5150.000 65.69 -0.06 65.63 7400 -837 peak
2" 5150.000 50.15 -0.06 50.08 54.00 -3.91 AVG
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Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz) | Test mode:11N20

VERTICAL

Test Channel:64 ‘

Radiated Emission
107.0  dBuV/m

FCC Part 15407 PEAK

¥

57 \2 FCC Pat15 407AY

\—'\—ﬁd

[all
5220000 524000 5260.00

528000 5300.00 5320.00

5340.00 536000  5380.00 5420.00 MHz
Reading Comrect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBu\/m dBuVim dB Detector cm degree  Comment
1 5350.000 70.07 0.55 70.62 7400 -338 peak
2" 5350.000 52.37 0.55 52.92 5400 -1.08 AVG

HORIZONTA
Radiated Emission
107.0  dBuV/m
FOC Part 15.407 PEAK
]
57 FCC Pat15 4074
7.0
5220.000 5240.00  5260.00  5280.00 530000 532000 5340.00  5360.00  5380.00 5420.00 MHz
Reading Comect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuV dB dBuvim dBu/m dB Detector cm degree  Comment
1 5350.000 67.48 0.55 68.03 7400 -597 peak
2" 5350.000 48.77 0.55 50.32 54.00 -368 AVG
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Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz)

Test mode:11N20

Test Channel:149 |

VERTICAL

127.0  dBu¥/m

Radiated Emission

77

27.:5150111 558500 562500  5665.00 570500 574500 578500 582500 586500 594500 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment  Limit  Over Height  Degree
MHz dBu dB dBuvim dBuVim dB Detector cm degree  Comment
11 5659.000 63.66 1.18 64.84 6820 -3.36 pesk
21 5611.400 63.56 1.34 6490 6820 -3.30 pesk
3 5715.000 62.67 1.66 64.33 10940 -45.07 peak
4 5725.000 67.93 1.69 69.62 12220 -52.58 peak
5 5747.000 102.20 1.75 103.85 12220 -18.25 peak
6 5850.000 63.23 207 65.30 12220 -56.90 pesk
7 5860.000 63.19 2.10 6529 109.40 -44.11 peak
8! 5924.600 63.99 229 66.28 6849 -221 peak
9 * 5941400 63.72 234 66.06 68.20 -214 peak
HORIZONTA
Radiated Emission
122.0  dBuV/m
.\\
77 N
A L'M FEE Pait 15.407 Band 4 ls-z‘i-‘l.
T 3 W.M%
27.0
5545000 5585.00 562500 566500 570500 574500 578500 582500  5865.00 5945.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freg Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detecior cm degree  Comment
11 5626.600 64.30 1.39 6569 68.20 -251 peak
2 5715.000 62.81 1.66 6447 109.40 -4493 peak
3 5725.000 68.04 1.69 69.73 12220 -52.47 peak
4 5740.600 98.59 1.73 100.32 122.20 -21.88 peak
5 5850.000 63.65 2.07 6572 12220 -56.48 peak
6 5860.000 63.67 210 6577 10940 -4363 peak
7 * 5938.200 63.51 2.33 6584 6820 -236 peak
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Report No.: FCC022022-0616RF2(a)

Test mode:11N20

Test Channel:165 |

VERTICAL

Radiated Emission

1200 dBuV/m

70

%

WE F
Mmfmwmwvm e, ]

Fl:l:\ifa 15407 Band 4 16-24

2u:?ﬁzsumu 566500 570500 574500 578500 582500 586500 590500  5945.00 6025.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuVim dBu\im dB Detector cm degree  Comment
11! 5646.200 63.71 1.45 65.16 68.20 -3.04 peak
2 5715.000 63.12 1.66 64.78 109.40 -44.62 peak
3 5725.000 63.65 1.69 65.34 122.20 -56.86 peak
4 5827.800 106.29 2.00 108.29 12220 -13.91 peak
5 5850.000 67.88 2.07 69.95 122.20 -52.25 peak
6 5860.000 63.09 2.10 65.19 109.40 -44.21 peak
7 * 6004.600 63.19 2.53 65.72 68.20 -2.48 peak
HORIZONTA
Radiated Emission
1200 dBuV/m
4
70 f ;i . FCC'RaK 15.407 Band 4 16,24
TN AR . SO B L R VUUIP RUD PV RpPRP PSSV S
200
5625000 566500 570500 574500 578500 582500 586500 590500  5945.00 6025.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBulV/m dBuVim dB Detector om degree  Comment

11 5627.400 63.85 1.39 65.24 68.20 -2.96 peak
2 5715.000 62.90 1.66 64.56 109.40 -44.84 peak
3 5725.000 63.10 1.69 64.79 12220 -57.41 peak
4 5827.800 102.17 2.00 104.17 122.20 -18.03 peak
5 5850.000 64.46 2.07 66.53 12220 -55.67 peak
6 5860.000 63.24 2.10 65.34 109.40 -44.06 peak
7 * 5981.000 63.75 2.46 66.21 68.20 -1.99 peak
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Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz)

Test mode:11N40

Test Channel:38

VERTICAL

Radiated Emission

FCC Part15 _407AY

107.0  dBu¥/m
| FCC Part 15.407 PEAK
57
2
7.0
5090.000 511000  5130.00 515000 517000 519000 521000 523000  5250.00 5290.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBu/m dBuVim dB Detector cm degree  Comment
1 5150.000 67.47 -0.06 67.41 7400 -659 peak
2" 5150.000 51.90 -0.06 51.84 5400 -216 AVG
HORIZONTA
Radiated Emission
107.0  dBuV/m FCC Part15  407AY
| FCC Pait 15.407 PEAK
%
57
70
5090.000 511000 513000 515000 517000  5190.00 521000 523000  5250.00 5290.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuVv dB dBuim dBuVim dB Detactor cif degree  Comment
1 5150.000 63.67 -0.06 63.61 7400 -10.39 peak
2" 5150.000 50.89 -0.06 50.83 54.00 -317 AVG
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Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz) |

Test mode:11N40

Test Channel:62 ‘

VERTICAL
Radiated Emission
107.0  dBuV/m
FCC Part 15407 PEAFK.
A
57 FOL- Paitl 5 4074V
7.0

5210.000 5230.00 5250.00 5270.00 5290.00

5310.00 5330.00 535000 5370.00

5410.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuW dB dBulim dBu\im dB Detector cm degree  Comment
1 5350.000 67.17 0.55 67.72 7400 -6.28 peak
2" 5350.000 50.77 0.55 51.32 54.00 -268 AVG
HORIZONTA
Radiated Emission
107.0  dBuV/m
FCC Part 15.407 PEAK
L
57 FCC Pan15 4074V
7.0

5210,000 523000 '5250.00 5270.00

529000 ‘5310.00 5330.00 535000

5370,00 5410.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBu\im dB Detector em degree  Comment
1 5350.000 68.26 0.55 68.81 74.00 -519 peak
2" 5350.000 50.75 0.55 51.30 54.00 -2.70

AVG
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Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz) | Test mode:11N40 Test Channel:151

VERTICAL

Radiated Emission

1200 dBuV/m

m:sss.um 5595.00 563500 567500 571500  S755.00 573500 500500  SB75.00 5955.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBu dB dBuim diBavim dB Detector cm degree  Comment
1 5715.000 72.86 1.66 74.52 109.40 -3488 peak
2 5725.000 BO0.76 169 B2.45 12220 -39.75 peak
3 5850.000 63.01 207 65.08 12220 -57.12 peak
< 5860.000 63.59 210 65.69 109.40 -43.71 peak
5% 5941400 B5.11 234 6745 6820 -0.75 peak
HORIZONTA

Radiated Emission
1200 dBuim

m:sss.nm S595.00  S63S00 567500 S71S00  S7SS.00 579500  SB35.00 SE7S.00 595500 MHz
Reading Correct Measure- Antenna Table
No. Mk, Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv db dBuv/m diBuhim dB Detector crm degres  Comment
1 5715.000 7142 166 73.08 10940 -3632 peak
2 5725.000 79.33 1.68 81.02 12220 -41.18 peak
3 5850.000 63.68 207 6575 12220 -5645 peak
4 5860.000 63.94 210 66.04 10940 -4338 peak
5 ¢ 5047.000 6453 236 6689 6820 -1.31 peak
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— L "
= == Report No.: FCC022022-0616RF2(a)
Above 1G (1GHz~40GHz) | Test mode:11N40 Test Channel:159 ‘
VERTICAL
Radiated Emission
1200 dBuV/m
70
200
5595000 563500  S675.00 571500 575500 579500 583500 587500  5915.00 599500 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector om degree  Comment
11 5605.400 64.36 1.32 6568 6820 -252 peak
2 5715.000 63.61 1.66 65.27 109.40 -44.13 peak
3 5725.000 63.33 1.69 65.02 12220 -57.18 peak
4 5792.600 106.02 1.89 107.91 122.20 -14.29 peak
5 5850.000 65.05 2.07 67.12 122.20 -55.08 peak
6 5860.000 63.85 210 6595 109.40 -4345 peak
7 * 5989.400 64.06 2.49 66.55 6820 -1.65 peak
HORIZONTA
Radiated Emission
1200 dBuV/m
4
“, i
W«Wmﬂm
200
5595000 563500  5675.00 571500 575500 579500 583500 587500 591500 599500 MH:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector em degree  Comment
11 5615.800 63.98 1.36 6534 6820 -286 peak
2 5715.000 62.86 1.66 64.52 109.40 -44.88 peak
3 5725.000 63.56 1.69 6525 12220 -56.95 peak
4 5792.600 102.33 1.89 104.22 12220 -17.98 peak
5 5850.000 64.63 2.07 66.70 12220 -5550 peak
6 5860.000 63.89 210 6599 109.40 -4341 peak
7 * 5992200 64.01 2.50 66.51 68.20 -1.69 peak
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Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz) |

Test mode:11AC20

Test Channel:36 |

VERTICAL

Radiated Emission

107.0  dBuV/m

FCC Part15 _407AV
I/\..,—v-\._r_a-—
Y
Y FCC Part 15.407 PEAK
2 I \
b5
57 \
1 \
e e I
70
5080.000 5100.00 512000 514000 516000 518000 520000 522000  5240.00 5280.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv/ dB dBuvim dBu\im dB Datector om degree  Commant
1* 5150.000 49.70 -0.06 49.64 5400 436 AVG
2 5150.000 60.98 -0.06 60.92 74.00 -13.08 peak
HORIZONTA
Radiated Emission
107.0  dBuV/m FCC Part15 407AY
{W.VMHI
| ,-J L FCL Pait 15.407 PEAK
2 / "\
57 * \
S ™
1
i S~ ]
7.0
5080000 510000 512000 514000 516000 518000 520000 522000  5240.00 5280 00 MH:z
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVvim dBuv/m dB Detector cm degree  Comment
1" 5150.000 46.34 -0.06 46.28 5400 -7.72 AVG
2 5150.000 60.32 -0.06 60.26 74.00 -13.74 peak
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Report No.: FCC022022-0616RF2(a)

Above 1G (1GHz~40GHz)

| Test mode:11AC20

Test Channel:64 |

VERTICAL

107.0  dBuV/m

Radiated Emission

FCC Past 15407 PEAK

S
/ W L
\ x
zf 5
e /? \\_ FCC Pait15 4074V
S
-~ 'x\___\_
U R ga—r"""_f e S R
10
5220000 5240.00 526000 528000 530000 532000 534000 536000  5380.00 5420.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv/ dB dBuvim dBu\im dB Datector om degree  Commant
1" 5350.000 49.78 0.55 50.33 5400 -367 AVG
2 5350.000 65.57 0.55 66.12 7400 -7.88 peak
HORIZONTA
Radiated Emission
107.0  dBuV/m
g
FCC Part 15,407 PEAK
7 &
57 /j \‘\\ FCC Partl5 407AV
_r)/ \\I
T_H_h__m_n_ﬁ_,__ﬁ._;'" e R
7.0
5220.000 5240.00 526000 528000 530000 5320.00 534000  5360.00  5380.00 5420.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBulfm dBuWim dB Detecior cm degree  Comment
1" 5350.000 46.75 0.55 4730 5400 H.70 AVG
2 5350.000 63.07 0.55 6362 7400 -10.38 peak
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Report No.: FCC022022-0616RF2(a)

Test mode:11AC20

Test Channel:149 |

VERTICAL

127.0  dBuV/m

Radiated Emission

212545.011: 5565.00  5625.00  5665.00 570500 574500 578500 582500  5865.00 5945.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector om degree  Comment
1! 5567.400 64.01 1.21 65.22 6820 -2.98 peak
2 5715.000 6257 1.66 64.23 109.40 -4517 peak
3 5725.000 68.30 1.69 69.99 12220 -52.21 peak
4 5739.400 103.34 1.73 105.07 122,20 -17.13 peak
5 5850.000 63.34 207 6541 12220 -56.79 peak
6 5860.000 63.89 2.10 65.99 109.40 -43.41 peak
7 * 5937400 6362 233 65.95 6820 -225 peak
HORIZONTA
Radiated Emission
1270 dBuV/m
4
(r’wx\
Fed .f’) |I N
. ;/ \ FCC Pait 15.407 Band 4 15-2'4\‘..
270
S545.000 558500 562500 566500  S705.00 574500 578500 582500  5865.00 5945.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBul/ dB dBulim dBuVim dB Detector em degree  Comment
1* 5604.200 6444 1.32 6576 6820 -2.44 peak
2 5715.000 62.84 1.66 64.50 109.40 -4490 peak
3 5725.000 6543 1.69 67.12 12220 -55.08 peak
4 5750.200 99.36 1.76 101.12 12220 -21.08 peak
5 5850.000 64.01 207 66.08 12220 -56.12 peak
6 5860.000 64.53 2.10 66.63 109.40 -42.77 peak
7! 5940.600 63.39 2.34 65.73 6820 -247 peak
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Report No.: FCC022022-0616RF2(a)

| Test mode:

11AC20

VERTICAL

12000 dBuV/m

Radiated Emission

4

\
| |
{ i

L
/
il FCC'RaK 15407 Band 4 16 24,
/ B AN
r-MMAMWW Rt A T b s e B -t

20.:625000 566500 570500 574500 578500 582500  5865.00 590500  5945.00 6025.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBulV/m dBuVim dB Detector cm degree  Comment
1! 5636.600 63.48 1.42 6490 6820 -3.30 peak
2 5715.000 62.77 1.66 64.43 109.40 -4497 peak
3 5725.000 63.23 1.69 64.92 12220 -57.28 peak
4 5819.800 105.19 1.97 107.16 12220 -15.04 peak
5 5850.000 66.65 2.07 68.72 12220 -5348 peak
6 5860.000 63.42 2.10 65.52 109.40 -43.88 peak
7" 5989.800 64.32 2.49 66.81 68.20 -1.39 peak
HORIZONTA
Radiated Emission
1200 dBuV/m
70 A FCC'RaK 15.407 Band A 16-24
i Md«M 0 WM" o4
20.0
5625000 566500 570500 574500  5785.00 582500 586500 590500  5945.00 6025.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector em degree  Comment

11 5637.800 63.21 1.42 6463 68.20 -3.57 peak
2 5715.000 63.39 1.66 6505 109.40 -4435 peak
3 5725.000 63.30 1.69 6499 12220 -57.21 peak
4 5817.400 101.57 1.97 103.54 12220 -18.66 peak
5 5850.000 64.23 2.07 66.30 12220 -55.90 peak
6 5860.000 63.42 2.10 6552 109.40 -43.88 peak
7" 5965.000 64.05 2.41 6646  68.20 -1.74 peak
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Test Channel:165



| Above 1G (1GHz~40GHz) |

Report No.: FCC022022-0616RF2(a)
Test mode:11AC40

Test Channel:38 |
VERTICAL

No. Mk

Radiated Emission
107.0 dBuV/m

Yart15  407AYV

FCC Part 15.407 PEAK

7o
5090000 5110.00

5130.00 515000

Reading Correct

5170.00 5150.00

5210.00 5230.00 5250.00

529000 MHz
Measure-
Freg.

1 *

Level Factor

Antenna Table
ment Limnit QOver
MHz dBuv

Height Degree
dB dBuMim

2

5150.000 52.45
5150.000 64.89

dBuVim dB Datector cm degree  Comment
-0.06 5239 54.00

-1.61  AVG
-0.06 6483 7400 917 peak

HORIZONTA

Radiated Emission
1070 dBuV/m

Yart15 40FAY

57

7.0

5090 000 5110.00

FCC Part 15.407 PEAK
L\
.

5130, 00 5150.00 5170000 51590.00

No. Mk

Freg.

5210.00 5230000 5250.00

5290.00 MHz
Reading Correct Measure-

1+

Level Factor

Antenna Table
ment Limit Over
MHz dBuv/

Height Degree
dB dBu\im dBuVim dB Detector

2

5150.000 53.51
5150.000 65.31

cm
-0.06 5345 5400 055 AVG

degree  Comment

-0.06 6525 7400 -8.75 peak
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